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WAMC-Fort Bragg Formulary Changes  

(Effective 13 January 2016) 

 

Formulary Additions: 

-Dapsone 100mg tab. 

-Apremilast (Otezla) Starter pack & 30mg tab. 

-Nifedipine0.3% in Lidocaine5% oint.(compound) 

-Sodium Picosulfate/Magnesium oxide/Citric acid soln.(Prepopik) 

-Sulfacetamide10%/Prednisolone0.2% opht. Susp.(Blephamide) 

-Umeclindinium/Vilanterol (Anoro, Ellipta) inhaler
W 

-Umeclindinium (Incruse, Ellipta) inhaler
W 

-Aclindinium(Tudorza Pressair) inhaler
W 

-Roflumilast (Dalisresp) 500mcg tab.
W 

-Tobramycin 300mg/5mL(TOBI) neb.
W 

-Dornase alfa (Pulmozyme) neb.
W 

 

Formulary Extension, Restriction Removed: 

-Rivaroxaban (Xarelto) tablet, 10, 15, 20mg tablets 

-Sea Soft Mist Nasal Spray0.65% btl. 

-Clindamycin (Cleocin) 300mg cap. 

 

Formulary Deletions: 

-Benzocaine/antipyrine (Auralgan) otic susp 

-Hydroquinone 4% (Lustra) cream 

-Ofloxacin 0.3% otic susp 

-Phentolamine (Regitine) inj 

 

 

Additions For Inpatient/Clinic Use Only: 

-Sodium Tetradecyl Sulfate1% (Sotradecol) inj vial 

-Meningococcal Serogroup B Vaccine (Bexsero) 

-9-valent HPV Vaccine (Gardasil 9) 

-Idarucizumab (Praxbind) 2.5g/50mL inj 

 

 

Other Recent Formulary Additions (September 2015): 

-Apixiban (Eliquis) 2.5mg, 5mg tablet 

-Clonidine (Catapress) 0.3mg tablet 

-Dronedarone (Multaq) 400mg tablet 

-Nadolol (Corgard) 20mg tablet 

-Naloxone (Evzio) 0.4mg/0.4mL Autoinjector 

  

 

Answers to Common Formulary and Prescription Questions 

1) To help ensure that providers prescribe drugs on the WAMC-Fort 

Bragg Formulary whenever possible, patients should bring a copy of the 

WAMC-Fort Bragg Formulary to each appointment or use the WAMC 

Pharmacy formulary link at: http://www.wamc.amedd.army.mil 

2) If it is necessary for an off-post provider to prescribe a drug that is not 

on the WAMC-Fort Bragg Formulary list the medication can most likely 

be obtained from a local Tricare Network Retail Pharmacy or the Tricare 

Home Delivery (Mail Order) Pharmacy using the Tricare Prescription 

Benefit and a usual co-pay cost of $0, $16, or $46. 

3) It is possible to check the prescription co-pay cost before visiting a 

retail pharmacy by typing the drug name in the Tricare Formulary 

Website search tool: https://www.express-scripts.com/static/formulary 

Search/2.0.2/#/formularySearch/drugSearch 

4) If a Tricare Network Retail Pharmacy prescription co-pay cost is more 

than $20 for a brand name drug (or $8 for a generic drug), it is likely that: 

a) the drug is restricted (and requires completion of a Tricare Prior 

Authorization or Medical Necessity form – see website above) -OR- 

b) the drug is not covered by the Tricare Prescription Benefit -OR- 

c) the patient has another Health Insurance Plan that is required to be 

used first or billed first before Tricare -OR- 

d) the pharmacy is not a Tricare Retail Network Pharmacy 

5) You can obtain more information about your Tricare Prescription 

Benefit and/or possible prescription reimbursement claim options at  

http://www.tricare.mil/pharmacy 

6) It is necessary to provide the military ID card of the patient (if 10 

or over), or a current copy of the ID card, when obtaining a 

prescription at any military pharmacy or Tricare Retail Network 

Pharmacy. Military ID cards may be copied to facilitate care. See website 

for details: https://www.hnfs.net, FAQs, Enrollment and Eligibility 

7) Information about the Tricare Home Delivery (Mail Order) Program is 

available at https://www.express-scripts.com/TRICARE/homedelivery/ 

For more formulary information, please see updates on website http://www.wamc.amedd.army.mil or call WAMC Pharmacy at 910-907-7427 

Additional information is available about non-formulary drugs and Tricare Prior Authorizations at http://pec.ha.osd.mil/formulary_search.php 

http://www.wamc.amedd.army.mil/
http://www.express-scripts.com/static/formulary
http://www.express-scripts.com/static/formulary
http://www.tricare.mil/pharmacy
http://www.hnfs.net/
http://www.hnfs.net/
http://www.express-scripts.com/TRICARE/homedelivery/
http://www.express-scripts.com/TRICARE/homedelivery/
http://www.express-scripts.com/TRICARE/homedelivery/
http://www.wamc.amedd.army.mil/
http://pec.ha.osd.mil/formulary_search.php


 

 

The Official “Do Not Use Abbreviations List” for Prescribers 

Abbreviation Potential Problem(s) Preferred Term(s) 

IU (for international units) Mistaken as IV (intravenous) or 10 (ten) Write ‘international units’ or only ‘units’ 

MS, MSO4, MgSO4 Mistaken for each other; can mean 

morphine sulfate or magnesium sulfate 

Write ‘morphine sulfate’ or ‘magnesium sulfate’ 

Q.D., QD, q.d., qd (for once daily), Mistaken for each other; the periods or 

O can be mistaken for an ‘i’ 

Write ‘daily’ 

Q.O.D., QOD, q.o.d, qod (for once 

every other day) 

Mistaken for each other; the periods or 

O can be mistaken for an ‘i’ 

Write ‘every other day’ 

U, u (for unit) Mistaken for zero, four, or cc Write ‘unit’ 

Trailing zero (x.0 mg) Decimal point is missed Avoid writing a zero by itself after a decimal point 

Lack of a leading zero (.x mg) Decimal point is missed Always use a zero before a decimal point (0.x mg) 

It is unacceptable for prescribers to use any of the above abbreviations when writing or typing prescriptions. 

Ambiguous orders with these abbreviations will require clarification or verification with the prescriber. 

 

 

The following is a list of the items that are routinely stocked at all or some of the WAMC-Fort Bragg Pharmacies. Most prescriptions for 

maintenance medications (except controlled substances) can be written for 90 days with 3 refills, but that does not apply to all 

medications. The list is intended for use by health care providers. Items are listed primarily by generic name, unless in combination 

form. Use of particular brand names does not indicate endorsement of a particular product or that the particular brand name is stocked. 

The list is not exhaustive and is subject to change. For more formulary information, please call the WAMC Department of Pharmacy at 

910-907-7427 or see the online formulary at: http://www.wamc.amedd.army.mil 

http://www.wamc.amedd.army.mil/
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A - acetazolamide 250mg tab, 500mg cap 

●acetaminophen 325mg tab; 120mg, 650mg 

rect supp ●acetaminophen 160mg/5ml susp 

●acetaminophen w/ codeine 300/30mg tab
#C

; 

120-12mg/5ml elix 120ml
#C 

●acetic acid otic 

2% soln 60ml ●acetylcysteine 20% inh/oral 

soln 10ml vial ●Aclindinium(Tudorza Pressair) 

inhaler
W 

●Actoplus Met 15/500, 15/850mg 

tab ●acyclovir 200mg cap, 800mg tab; 

200mg/5ml susp ●adalimumab (Humira) 

40mg/0.8ml Pen, syringe ●adapalene 0.1% 

crm ●Adderall
NR 

5, 10, 20, 30mg tab 

●Adderall
NR 

XR 5, 10, 15 20, 25, 30mg cap 

●Advair Diskus inhaler 100/50, 250/50, 

500/50 ●Advair HFA inhaler 45/21, 115/21, 

230/21 ●Aerochamber spacer, w/ mask 

●Aggrenox 25/200mg cap ●albendazole 

200mg tab ●albuterol (ProAir brand only) 

HFA inhaler ●albuterol 0.5% soln, 0.083% 

premix neb soln ●alcohol pads 100's 

●Aldactazide (generic) 25/25mg tab 

●alendronate 35mg, 70mg tab ●alfuzosin 

10mg tab ●aluminum acetate (Domeboro 

eqv) powder pkts ●aluminum chloride 20% 

topical soln 35ml ●allopurinol 100, 300mg 

tab ●alprazolam 0.25, 0.5, lmg tab
#C,NR

 

●alprostadil (Edex)*
W 

10,20,40mcg inj 

●alprostadil ureth supp*
# 

250, 500,1000mcg 

●amantadine 100mg cap ●amiodarone 

200mg tab ●amitriptyline 10, 25mg tab 

●amlodipine 2.5, 5, 10mg tab 

●amlodipine/benazepril (see Lotrel) 

●ammonium lactate 12% crm ●amoxicillin 

250/5m1, 400mg/5ml susp ●amoxicillin 250, 

500mg cap, 875mg tab ●anastrazole
W 

1mg 

tab● Anoro, Ellipta (Umeclindinium  

inhaler
W

● Apremilast (Otezla) Starter pack & 

30mg tab.●apixiban (Eliquis) 2.5mg, 5mg tab, 

●aripiprazole (Abilify) 2, 5, 10, 15, 30mg tab 

●aspirin 81mg EC tablet, aspirin 325mg EC 

tablet ●atenolol 25, 50, 100mg tab; 2mg/ml 

oral sol* ●atomoxetine 10, 18, 25, 40, 60mg 

cap ●atorvastatin 10, 20, 40, 80mg tab 

●Atripla (efav/emtricit/tenofo) tab ●atropine 

1% ophth soln 15ml ●Augmentin 500/125, 

875/125mg tab, 1000/62.5mg XR tab 

●Augmentin 400-57mg/5ml, ES 600- 

42mg/5ml susp ●Azelaic acid 15% (Finacea) 

gel 50gm tube ●azithromycin 250mg tab; 

200mg/5ml susp; ophth 1% soln 2.5ml 

●azathioprine 50mg tab ●azelastine 1mg/ml 

nasal spray 30ml ●Azurette (Mircette) 

(EE/desogestrel 0.02mg(21), 

0.01mg(5)/0.15mg) tab 

B - bacitracin topical oint, ophth oint 
●baclofen 10mg tab ●balsalazide 750mg caps 

●Baza AF*
W 

2% wound care oint  

●benzonatate 100mg perle ●benzoyl perox 

5% wash, gel ●benztropine 0.5, 1, 2mg tab 

●bepotastine 1.5% oph soln 10ml 

●betamethasone dipropionate 0.05% oint 

●betamethasone valerate 1% lot 60ml 

●betaxolol (BetopticS) 0.25% oph susp10ml 

●Bexsero *(Meningococcal Serogroup B 

Vaccine) 0.5mL IM syr. ● 

 

●bicalutamide 50mg tablet ●bimatoprost 

0.01% ophth soln ●bisacodyl EC 5mg tab; 

10mg rect supp; (also see LoSo Prep) 
●bismuth subsalicylate 262mg chew tab 
● Blephamide 
(Sulfacetamide10%/Prednisolone0.2%) opht. 
Susp., 

●BLM mouthwash
W 

240ml (1:1:1 Ben-Lid- 

Mag/Al-ox Max)
W 

●brimonidine-P 0.15% 

ophth 10ml ●bromocriptine 2.5mg tab 

●budesonide respule 0.25mg/2ml, 0.5mg/2ml 

●budesonide EC 3mg cap ●buproprion 100, 

150mg SR tab (not Zyban) ●buproprion XL 

150, 300mg tab (generic) ●buspirone 5, 

10mg tab ●busulfan 2mg tab 

C – caffeine citrate 20mg/ml oral soln 3ml 

●calcipotriene 0.005% crm, soln 60ml 

●calcitriol 0.25mcg cap ●calcium acetate 

667mg cap ●calcium carbonate/vit D 

600mg/400 unit tab ●calcium citrate/vit D 

200mg/250 unit tab ●Capsaicin (Trixaicin) 

0.025% Cream 60gm ●captopril 25mg tab 

●carbamazapine 100mg chew tab, 200mg tab 

●carbamazapine ER 100, 200, 400mg tab 

●carbamide perox 6.5% otic soln 15ml 

●carboxymethlycellulose (Cellvisc) 1% oph 

soln 0.4ml 30s ●carvedilol 3.125, 6.25, 12.5, 

25mg tab,  ● C a t a p r e s s  

( c l o n i d i n e ) 0 . 1 , 0 . 2 ,  0 . 3 m g  

t a b l e t  ●cefdinir 125mg/5ml, 250mg/5ml, 

300mg cap ●cefuroxime 250mg tab 

●celecoxib 100, 200mg cap ●Cepacol
#NR

(+ 

benzocaine) throat lozenge 18s ●cephalexin 

250, 500mg cap; 250mg/5ml susp ●cetirizine 

10mg tab; 1mg/1ml syrup ●chlorambucil 

200mg tab ●chlorhexidine 0.12% oral rinse 

473ml ●chloroquine 500mg tab 

●chlorpheniramine 4mg tab; 2mg/5ml syrp 

●chloropromazine 25mg tab ●chlorothiazide 

(Diuril) 250mg/5ml oral susp 

●chlorthalidone 25, 50mg tab 

●cholestyramine lite 4gm pkt ●cilostazol 

(Pletal) 100mg tab ●ciclopirox 8% nail sol 

●Ciprodex 0.3% otic sus 7.5ml 

●ciprofloxacin 250, 500, 750mg tab, 

250mg/5ml susp ●citalopram 20, 40mg tab 

●clarithromycin 500mg tab, 500mg XL tab 

●Cleocin ( clindamycin) 150mg, 300mg  cap 

●clindamycin(Cleocin) 150mg, 300mg  cap; 

75mg/5ml susp; 1% topical soln 

●clindamycin 2% vag crm 

●clobetasol 0.05% crm, oint, scalp soln, foam 

●clomiphene 50mg tab ●clonazepam 0.5 mg 

tab
#C  

●clonidine 0.1, 0.2, 0.3mg tab 

●clonidine patch TTS 1, 2, 3 ●clopidogrel 

75mg tab ●clotrimazole 1% topical crm, soln 

●clotrimazole 10mg troche ●coal tar 0.5% 

shampoo; 1% lotion; 2% oint ●codeine
NR,#C 

30mg tab ●colchicine 0.6mg tab ●colestipol 

1gm tab ●Combigan 0.2/0.5% ophth soln 

5ml ●Combivent MDI,  ● C o r g a r d  

( n a d o l o l )  2 0 m g  t a b  ●Cortisporin (or 

eqv) otic susp, soln 10ml ●Cortisporin ophth 

oint 

●Cosopt ophth soln 10ml ●Covaryx HS 

(estrogen 0.625mg & methyltestosterone 

1.25mg) tablet
W 

●cyanocobalamin (B-12) 

1000mcg 1ml vial ●cyclobenzaprine 10mg 

tab ●cyclopentolate opt soln 1%, 2% 
●cyclophosphamide 50mg tab 

●cyclosporine*
O 

0.05% ophth susp 

●cyproheptadine 4mg tab, 2mg/5ml syrup 

●cyproheptadine 4mg tab, 2mg/5ml syrup 

D – ●dabigatran (Pradaxa) 75, 150mg cap 

UD ● R o f l u m i l a s t
w

 ( D a l i s r e s p )  

5 0 0 m c g  t a b  ● Dapsone 100mg tablets 

,dapsone (Aczone) 5% gel, 30g 

●Demulen (or eqv) 1/35 28's ●desmopressin 

0.1mg tab ●desonide 0.05% cream, oint 15g 

●dexamethasone 0.5, 4mg tab, 0.5mg/5ml 

elixir ●dextroamphetamine
NR  

5, 10mg SR 

cap ●diazepam 5mg tab
#C  

●diazepam rectal 

kit 2.5, 10, 20mg
#C  

●dibucaine 1% oint 

●diclofenac 0.1% ophth soln ●diclofenac 

(Voltaren) 1% gel 100gm tube ●diclofenac 

(Voltaren) 100mg tab ●dicloxacillin 250mg 

cap ●dicyclomine 10mg cap, 20mg tab 

●difluprednate*
O 

(Durezol) 0.05% ophth 

drops 5ml ●digoxin 0.125, 0.25mg tab; 

0.05mg/ml oral soln ●diltiazem (Tiazac eq) 

120, 240, 300, 360mg SR cap ●diltiazem 

30,60mg tab ●diphenhydramine 25, 50mg 

cap; 12.5mg/5ml elix ●Diovan 40, 80, 160, 

320mg tab; Diovan HCT 80/12.5, 160/12.5, 

160/25, 320/12.5, 320/25mg tab 

●dipyridamole 25mg tab ●disulfuram 250mg 

tab ●divalproex (Depakote) 125mg sprinkle; 

125, 250, 500mg DR tab ●divalproex 

(Depakote ER) 250, 500mg ER tab 

●docusate sod 100mg cap, 100mg/10ml liq 

●donepezil (Aricept) 5, 10mg tab ; ● Dornase 

alfa (Pulmozyme) neb.
W

 ●dorzolamide 2% 

ophth soln 10ml ●doxazosin 2,4,8mg tab 

●doxepin 10, 25, 50, 75mg cap ●doxycycline 

50, 100mg cap, 20mg tab ●dronabinol
*,#C 

5mg cap ● dronedarone (Multaq) 400mg tab 

●Duac (clinda/benz perox) gel 45gm 

●Duloxetine (Cymbalta) 20,30,60mg cap 

E – Eliquis (Apixiban) 2.5mg.5mg 

tab,elmiron* 100mg cap (Pentosan or eqv) 

●EMLA eqv 2.5% crm 5gm ●enoxaparin SQ 

inj 30,40,60,80,100,120,150mg ●Epiduo 

(adapalene/benzoyl peroxide) 0.1/2.5% gel, 

45g ●Epifoam (HC/pramoxine) 1% topical 

foam ●epinephrine 0.15mg, 0.3mg auto 

injector (Epipen, Auvi-Q) ●erythromycin 

base 250mg tab; 5mg/gm ophth oint; 2% top 

soln ●escitalopram 5, 10, 20mg tab (Lexapro) 

●esomeprazole 20, 40mg cap; susp packets
W 

2.5,5,10, 20, 40mg (Nexium) ●estradiol 

0.025, 0.0375, 0.05, 0.06, 0.075, 0.lmg patch 

(Climara eqv) ●Estratest (see Covaryx) 

●estrogens, conj 0.3, 0.625, 0.9, 1.25mg tab 
●estrogens, conj 0.625mg/gm vag crm 

●eszopiclone*
PA,#C 

1, 2, 3mg tab (Lunesta) 

●ethambutol 400mg tab , ●Evzio (naloxone) 

0.4mg/0.4mL IM autoinjector ●exemestane
W 

25mg tab ●exenatide*
PA 

5, 10mcg inj 

(Byetta) 

●exenatide ER*
PA 

2mg (Bydureon) 4-pack 

injector, pens ●eye irrigating soln 4oz 

●ezetimibe 10mg tab 
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F - fenofibrate 54, 160mg tab ●fenofibrate 

(Tricor) 48, 145mg tab ●Femhrt 5mcg/1mg 

tab ●fentanyl
NR 

12, 25, 50, 75, 100mcg 

patch 

●ferrous sulfate 325mg tab; 75mg/ml soln; 

220mg/5ml elix ●fexofenadine 60,180mg tab 

●finasteride 5mg tab ●Fioricet (eq) tab
#C

 

●fish oil 1000mg cap (has Omega-3 340mg) 

●flecainide*
W 

50, 100, 150mg tab ●Fleet 

oral soln (or eqv) ●Fleet enema, adult 

●fluconazole 100, 150, 200mg tab; 10mg/ml 

●fludrocortisone 0.1mg tab ●fluocinolone 

acet 0.01% scalp oil, otic oil ●fluocinonide 

0.05% gel, crm, oint   ●fluoride (see 

sodium fluoride) ●fluorometholone (FML) 

0.1% ophth susp ●fluorouracil 5% crm 

●fluoxetine 10, 20, 40mg cap; 20mg/5ml 

soln 

●flurandrenolide 4mcg/cm tape 24in 

●fluticasone (Flovent) 44, 110, 220mcg HFA 

inhaler; 50, 100, 250mcg disk inhaler; 

50mcg nasal spray (Flonase eq), 0.005% 

oint (Cutivate) ●folic acid 1mg 

tab.●fosfomycin (Monurol) 3gram pwdr for 

soln  

G -gabapentin 100,300,400, 600,800mg; 

250mg/5ml ●ganciclovir 0.15% oph gel*
O

 

●Gardasil
*
 (9-valent HPV Vaccine 0.5mL 

IM syr.) ●gemfibrozil 600mg tab 
●gentamicin*

O 
opt 

soln, opt oint ●glipizide 2.5, 5, 10mg XL tab 

●glucagon kit ●glucometer (Freestyle Lite) 

●Glucovance 1.25/500, 2.5/500, 5/500mg 

tab 

●glyburide 5mg tab; (micronized) 3mg tab 

●glycopyrrolate 1mg tab ●griseofulvin 

125mg tab; 125mg/5ml susp ●guaifenesin 

600mg XR tab; with PSE (see Mucinex-D); 

w/ DM (see Robitussin DM, Mucinex DM); 

w/ codeine (Robitussin AC) ●guanfacine IR 

(Tenex) 1mg, 2mg tab; ●guanfacine ER 

(Intuniv) 1, 2, 3, 4mg tab 

H - haloperidol 1mg tab ●heparin 

10,000units/ml vial (1ml) ●homatropine 5% 

opt soln , HPV* -9-valent Vaccine 0.5mL IM 

syr.(Gardasil) ●hydralazine 25, 50mg tab 

●hydrochlorothiazide (HCTZ) 12.5, 25, 50mg 

tab ● HCTZ/lisinopril (see Zestoretic) 

●HCTZ/losartan (see Hyzaar) ●hydrocerin 

(Eucerin) cream ●hydrocodone/APAP
#C 

(see 
Norco) ●hydrocortisone 1% crm, oint; 5, 
20mg tablet; 2.5% rectal cream; 25mg rect 
supp ●hydrocortisone 100mg enema; foam 
(see Epifoam) ●hydrocortisone valerate 0.2% 

crm ●hydromorphone
NR,#C 

2mg tab 

●hydroquinone 3% sol ●hydroxychloroquine 

200mg tab ●hydroxyzine HCL 10, 25mg tab; 

10mg/5ml syrp ●hyoscyamine SL 0.125mg 

tab, ER 0.375mg cap ●Hyzaar 50/12.5, 

100/12.5, 100/25mg tab 

I - ibandronate 150mg tab ●ibuprofen 
100mg/5ml susp, 400mg, 600mg, 800mg tab; 

200mg
#NR 

tab 50s● Idarucizumab (Praxbind) 
*w 

2.5g/50mL inj ●imipramine HCL 25mg tab 
●imiquimod 5% crm  ●Incruse Ellipta 
(Umeclindinium/Vilanterol) inhaler, 
●indomethacin 25mg  cap ●insulin aspart 

(Novolog) vial, Flexpen; Penfill cartridge
W 

●insulin aspart 70/30 (Novolog Mix) Flexpen 
●insulin detemir 

*vial* 10ml (Levemir*) ●insulin glargine 

(Lantus) vial, Solostar pen ●insulin NPH, 

Reg, 70/30 (Novolin) vials ●interferon beta- 

1A (Avonex) 30mcg syringe ●interferon 

beta- 1B (Betaseron) 0.3mg vial ●ipecac 

syrp 

●ipratroprium br (Atrovent) 0.02% nebulizer 

amps; HFA MDI ●ipratroprium br (Atrovent) 

0.03%, 0.06% nasal spray ●isoniazid 300mg 

tab ●isosorbide dinitrate 10, 20 mg tab 

●isosorbide mononitrate 20mg IR tab 

●isosorbide mononitrate ER 30mg tab 

●isotretinoin* 10, 20, 40mg cap 
●ivermectin (Stromectol) 3mg tab 

J – Janumet* 
PA 

50/500, 50/1000mg tab ● 

Janumet XR* 
PA 

50/500, 50/1000, 

100/100mg tab ●Januvia* 
PA 

(sitagliptin) 25, 
50, 100mg tab ●Jolessa (levonorgestrel-
ethinyl estradiol) 0.15/.03mg 91s (Eq to 
Seasonale)  
K - ketoconazole 2% shampoo; ●Ketostix 
urine test strips ●ketorolac (Acular) 0.5% 
ophth 5ml ●ketotifen ophth 0.025% soln 
●K- Phos neutral 250mg tablets 

L - labetalol 100mg tab ●Lacrilube ophth 

oint (or eqv) ●lactulose 10gm/15ml syrp 

●lamivudine 100mg tab ●lamotrigine 25, 

100mg tab ●lancets, 100’s ●lancet device 

●lanolin oint ●latanoprost 0.005% ophth soln 

(Xalatan) ●letrozole
W 

2.5mg tab ●leucovorin 

calcium 5mg tab ●leuprolideW (Lupron 
Depot) (all strengths) ●levetiracetam 250, 
500, 750, 1000mg tab; 100mg/ml ●Levlen 
28’s (or eqv) ●Levlite 28’s (replaced by 
Sronyx 28’s) ●levofloxacin 250, 500, 750mg 
tab; 25mg/ml ●levonorgestrel 1.5mg tab 
(Plan B One-Step) ●levothyroxine tab 
(Synthroid Brand, all strengths) ●lice 
treatment (see Permethrin) ●lidocaine 
viscous 2% soln ●lidocaine 2.5%/prilocaine 
2.5% cream 5gm (EMLA eqv) ●lidocaine 

(Lidoderm)* 
PA 

5% transdermal patch 
●liothyronine 5, 25mcg tab (Cytomel) 

●liraglutide (Victoza) 
*PA 

18mg/3ml pen 

●lisinopril 5, 10, 20, 30, 40mg tab ●lithium 

300mg cap, 450mg SR tab ●lithium citrate 

8mEq/5ml oral sol ●Loestrin Fe 1.5/30 28’s 

(or eqv) ●Lo Ovral 28's (or eqv) ●Lomotil 

tab
#C 

(eqv) ●loperamide 2mg cap  ●loratadine 

10mg tab; 5mg/5ml syrp ●loratadine-D (24hr) 

10/240mg tablet ●lorazepam
#C 

0.5, 1mg, 2mg 

tab ●Lortab elixir
NR 

(hydrocodone/APAP) 

7.5-325mg/15ml ●losartan (Cozaar) 25, 50, 

100mg tab; w/ HCTZ (see Hyzaar) ●LoSo 

Prep bowel kit ●loteprednol 0.5 % ophth gel 

●Lotrel 2.5/10, 5/10, 5/20, 10/20, 5/40, 

10/40mg ●lubiprostone 8, 24 mcg cap 

(Amitiza) 

M - magnesium citrate oral soln 

●magnesium oxide 400mg tab ●Malarone 

(atovaquone/proguanil) 62.5/25, 250/100mg 

tab ●Maxzide 25/37.5, 50/75mg tab 

●meclizine 25mg tab ●medroxyprogesterone 

2.5, 10mg tab;150mg IM inj; 8% (Crinone) 

vag gel 1.45g 15s ●megestrol 40mg tab; 

40mg/ml susp ●meloxicam 7.5, 15mg tab 

●melphalan 2mg tab ●memantine (Namenda) 

5, 10mg tab, & start-pack, ●Meningococcal 

Serogroup B Vaccine 0.5mL IM syr. 

(Bexsero)●mercaptopurine 50mg tab 

●mesalamine (Apriso) 0.375gm 24- hr cap 

●mesalamine (Lialda) 1.2gm DR tab 

●mesalamine 1000mg suppository; 

●mesalamine 4 gram/60ml enema 

●metaxalone (Skelaxin) 800mg tab 

●metformin 500, 850, 1000mg tab; 

●metformin 500, 750mg XR tab; ●metformin 

w/ glyburide (see Glucovance); ●metformin w/ 

pioglit. (see Actoplus Met); ●metformin w/ 

sitagliptin (see Janumet XR);●methadone
NR,#C 

5mg tab ●methazolamide 50mg tab 

●methimazole 5mg tab ●methocarbamol 

500mg tab ●methotrexate 2.5mg tab; 

25mg/ml inj ●methyldopa 250mg tab 
●methylergonovine 0.2mg tab 

●methylphenidate
W,NR 

LA (Ritalin LA) 10, 

20, 30, 40mg cap ●methylphenidate
NR 

5, 10, 

20mg tab ●methylphenidate
NR 

(Concerta) 18, 
27, 36, 54mg SR tab ●methylprednisolone 
4mg tab (6 day dosepak) ●metoclopramide 
10mg tab; 5mg/5ml syrp ●metolazone 2.5, 
5mg tab ●metoprolol (Lopressor eqv) IR 25, 
50, 100mg tab ●metoprolol succinate (Toprol 

XL eqv) XL 25, 50, 100, 200mg tab 

●metronidazole 250, 500mg tab; 0.75% vag 

gel; 1% topical crm (Noritate), 1% topical 

gel (Metrogel) ●Micardis HCT 40/12.5, 

80/12.5, 80/25mg tab ●Miconazole-7 2% 

vag crm; vag crm/supp combo pack 

●Microgestin 1/20 tab 21s ●Micronor 28’s 

(or eqv) ●midodrine 2.5, 5, 10mg tab 

●minocycline 50, 100mg cap 

●minoxidil 2.5, 10mg tab ●mirabegron *
PA 

(Myrbetriq) 25mg tab ●mirtazapine 

(Remeron) 15, 30, 45mg tab ●misoprostol 

200mcg tab ●modafinil*
PA,#C  

(Provigil) 100, 

200mg tab  ●mometasone (Elocon) 0.1% 

cream ●montelukast 5, 10mg tab, 4mg gran, 

chew tab ●morphine IR
NR#C 

15, 30mg tab 
●morphine SR

NR,#C 
15, 30, 60mg tab 

●morphine
NR,#C 

20mg/ml soln (Roxanol) 

●Movi Prep 1L oral soln kit ●moxifloxacin 

400mg tab ●moxifloxacin (Vigamox) 0.5% 

ophth soln ●Mucinex D 600/60mg tab; 

1200/120mg tab; Mucinex DM 600/30mg 

tab● Multaq (dronedarone)400mg tab, 

●multivitamin liquids (see Poly-Vi-Sol, Tri- 

Vi-Sol ) ●mupirocin
NR 

2% top oint, nasal 

oint 
●mycophenolate 250, 500mg tab; 200mg/ml 

N –nadolol 20mg tab●naftifine 1% crm 
●Naloxone (Evzio) 0.4mg/0.4mL IM 
autoinjector ● naltrexone autoinjector (Evzio) 
●naltrexone (Revia) 50mg tab ●naproxen 

250, 500mg tab; 125mg/5ml susp
W 

●Neilmed Sinus Rinse 50- pack kit, pediatric 
kit; 100-pack refill, pediatric refill 
●neomycin 500mg tab 

●Neosporin ophth oint, soln ●niacin 

(Niaspan) 500, 1000mg SR tab ●nicotine* 

nasal spray 10mg/ml ●nicotine* transdermal 

7, 14, 21mg patches ●nicotine polacrilex* 

gum 2, 4mg ●nifedipine 30, 60, 90mg tab 
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(Adalat CC) ●nifedipine 10mg IR cap 

(Procardia) ● Nifedipine0.3% in Lidocaine5% 

oint.(compound)●nisoldipine 20, 30, 40mg 

tab (Sular) ●nitrofurantoin 50mg cap; 

25mg/5ml susp ●nitrofurantoin 

monohydrate 100mg cap (Macrobid) 

●nitroglycerin 400mcg SL tab (100s), spray 

(60-dose/4.9gm) ●nitroglycerin 0.2, 0.4, 

0.6mg patch ●nitroglycerin 2% oint 

●Norco 5/325mg tab
#C

, 10/325mg tab
#C

 

●norethindrone (Aygestin) 5mg tab 

●nortriptylline 25mg cap ●Novopen Jr 

Delivery Device
W 

●Nulytely (eqv) (TriLyte) 
4L oral soln ●NuvaRing vag ring ●nystatin 
100,000 unit/ml oral susp; crm, oint, powder 
O - ●olanzapine (Zyprexa) 2.5, 5, 7.5, 10, 
15, 20mg tab; 

(Zyprexa Zydis) 5, 10, 15, 20mg ODT 

●olopatadine (Pataday) 0.2% ophth soln 
●omeprazole 20mg cap (Prilosec equiv) 

●ondansetron
# 

4, 8 mg tab; 4mg ODT; 

4mg/5ml soln (Zofran) ●Opcon-A ophth 

soln 15ml ●orphenadrine ER 100mg tab 

●Ortho Cyclen 28 (or eqv) ●Ortho Evra 

patch 

●Ortho Novum 1/35, 7/7/7 28’s (or eqv) 

●Ortho Tri-Cyclen 28's (or eqv) 

●Ortho Tri-Cyclen LO 28’s (or eqv) 

●oseltamivir (Tamiflu) 75mg cap, 6mg/ml sus 

●OsmoPrep tab ●oxcarbazepine (Trileptal) 

150, 300, 600mg tabs; 300mg/5ml syrup 

● Otezla (apremilast) Starter pack & 30mg 

tab 

●oxybutynin 5mg tab; 5mg/5ml syrup; 5, 10, 

15mg XL tab (Ditropan XL) 

●oxycodone
NR,#C 

5mg IR tab w/ APAP tab 

(see Percocet); liquid (Roxicet) ●oxycodone 

(Oxycontin)*
W NR #C 

10, 15, 20, 30, 40, 60, 

80mg SR tabs ●oxymetazoline 0.05% nas spr 

P –pancrelipase (Creon 6,12,24; Pancreaze) 

●pantoprazole 20, 40mg tab (Protonix) 

●paroxetine 20, 40mg tab ●Pedialyte (or 

eqv) 1L oral electrolyte soln ●pen needles 

(BD Ultra-Fine Short 8mm 31G, Mini 5mm 

31G, Nano 4mm 31G);(NovoFine 30G 6mm) 

●penicillin VK 250, 500mg tab; 250mg/5ml 

susp ●pentoxifylline 400mg tab ●Percocet
NR,

 
#C 

5/325mg tab, 10/325mg tab ●permethrin 

5% crm (Elimite); 1% topical soln (Nix) 

●petrolatum (white) oint 30gm tube, 1lb jar 

●phenazopyridine 200mg tab ●phenobarbital 

32.4mg tab
#C

, 20mg/5ml elixir
#C  

●phenytoin 

(Dilantin) 50mg chew tab; 30mg, 100mg ext 

rel cap; 125mg/5ml ●pill cutter ●pilocarpine 

5mg tab ●pilocarpine 1, 2, 4% ophth soln 

●pimecrolimus 1 % crm ●pioglitazone 15, 

30, 45mg tab ●piroxicam 20mg cap 

●podofilox 0.5% top soln ●polyethylene 

glycol (PEG 3350) (Miralax eqv) powder 

238gm (also see Movi-Prep) ●Polycitra K 

(or eqv) soln ●Polysporin (or eqv) ophth oint 

●Polytrim (or eqv) ophth soln ●Poly-Vi-Sol 

(or eqv) infant drops ●Poly-Vi-Sol FE (or 

eqv) infant drops ●potassium chloride 

20meq SR tab ●potassium citrate 15mEq 

(1620mg) ER tab (Urocit-K) ●potassium 

iodide (SSKI eqv) 300mg/0.3ml soln 
●potassium phos tab (see K Phos Neutral) 

●povidone iodine 10% 
W 

(Betadine) 15ml 

●pramipexole (Mirapex) 0.125, 0.25, 0.5, 

1mg tab ●prasugrel (Effient) 5, 10mg tab 

●Praxbind, (idarucizumab) *
w 

2.5g/50mL inj 

●pravastatin 20, 40, 60, 80mg tab 

●praziquantel 600mg tab ●prazosin 1, 2, 5mg 

cap ●prednisolone 1% ophth susp 

●prednisolone 15mg/5ml syrup ●prednisone 

1, 5, 20mg tab ●prednisone 5, 10mg (6 and 

12 day dosepak) ●Prempro 0.3/1.5, 0.45/1.5, 

0.625/2.5, 0.625/5mg ●Premphase tab 

●prenatal vitamins* (Stuart Prenatal eqv) 

●Prepopik (Sodium Picosulfate/Magnesium 

oxide/Citric acid) oral  solution (●primaquine 

26.3 mg tab* ●primidone 50, 250mg tab 

●probenecid 500mg tab 

●prochlorperazine 5, 10mg tab 

●promethazine 25mg tab; 6.25/5ml syrup; 

12.5, 25mg supp ●propafenone 150, 300mg 

tab ●propranolol 10, 20, 40mg tab; 60, 80, 

160, 120mg LA cap ●propylthiouracil 50mg 

tab ●pseudoephedrine 30mg tab; 30mg/5ml 

syrp ● P u l m o z y m e
w

 ( d o r n a s e  

a l f a ) n e b .  ●pyrazinamide 500mg tab 

●pyridostigmine 60, 180mg tab ●pyridoxine 

50mg tab ●pyrimethamine 25mg 

Q - quetiapine 25, 100, 200, 300, 400mg tab; 

XR 50, 150, 200, 300, 400mg tab 

R - raloxifene 60mg tab ●ramipril 1.25, 

2.5, 5, 10mg capsule ●ranitidine 150mg tab; 

75mg/5ml syrp ●ranolazine (Ranexa) 

500mg, 1000mg tab ●raltegravir (Isentress) 

400mg tab ●Refresh PF ophth soln 0.4ml 50s  
●rifampin 300mg cap ●rifaximin (Xifaxan) 

*
PA 

200, 550mg tablet ●risperidone 0.25, 0.5, 

1, 2, 3, 4mg tab; 1mg/ml soln
W

; M-Tab 0.5, 

1, 2mg tab
W 

●rivaroxaban (Xarelto) 10, 15, 

20mg tabs, starter pack ●rizatriptan
# 

5, 10mg 
tab; 5, 10mg MLT tab ●Robitussin DM 100- 
10mg/5ml syrp 4oz (or eqv) ●Robitussin 

AC
#C 

100-10mg/5ml elix 4oz (or eqv) 
●Roflumilast.

W
 (Dalisresp) 500mcg tab 

●rosuvastatin (Crestor)*
PA 

5, 10, 20, 40mg 

tab ●Roxicet
NR 

5-325mg/5ml 120ml, 500ml 

S - salicylic acid 40% pads ●salmeterol 

diskus 50mcg inh ●salsalate 750mg tab 

●scopolamine transdermal (Transderm-Scop) 

1.5mg patch ● S e a  S o f t  M i s t  N a s a l  

S p r a y 0 . 6 5 %  b t l . ●Seasonale formulary 

equivalent = Jolessa ●selenium sulfide 2.5% 

shamp/lotion ●Senna-Lax (sennosides) 8.6mg 

tablet 100s ●Septra DS 160/800mg tab 

●Septra 40mg-200mg/5ml susp ●sertraline 

50, 100mg tab, 20mg/ml oral conc 

●sildenafil*
# 

25,50,100mg tablets (Viagra*
#
) 

●simethicone 40mg/0.6ml drops 

●simvastatin 10, 20, 40mg tab ●Sinemet 

25/100, 25/250mg tab, 50/200mg CR tab 

●sinus rinse (see NeilMed) ●sitagliptin (see 

Januvia; Janumet XR) ●sodium chloride 

0.9% 5ml amp for neb ●sodium chloride 

0.65% nasal drops (Ayr or eqv)  and (Sea Soft 

Nasal Mist spray ●sodium chloride 2%, 5% 

ophth soln, 5% ophth oint 

●sodium fluoride 1.1% gel (Prevident); 1.1% 

paste (Prevident 5000+); 0.5mg/ml drops 

●Sodium Tetradecyl Sulfate*1% 

(Sotradecol) inj 2mL vial 

●solifenacin 5, 10mg cap (Vesicare) ●spacer 

device (see Aerochamber) ●spironolactone 

25, 100mg tab; (w/ HCTZ, see Aldactazide) 

●Sodium Picosulfate/Magnesium oxide/Citric 

acid(Prepopik)Sodium Tetradecyl Sulfate*1% 

, ●Sotradecol
*
 1% inj 2mL vial 

●Sronyx 28’s (replaces Lessina, Levlite) 

●sucralfate 1gm tab; 1gm/10 ml susp 
●sulfacetamide 10% ophth soln., 
●Sulfacetamide10%/Prednisolone0.2% opht. 
Susp.(Blephamide), 

●sulfasalazine EC 500mg tab ●sumatriptan
# 

25, 50, 100mg tab; inj kit, inj refill; 5, 20mg 

nas spray ●syringe, BD (insulin)(6mm) 

0.3ml, 0.5ml, 1ml; 0.3ml, with ½ unit 

markings (all 100/box) ●Systane lubricant 

eye drops 30ml 

T - Taclonex (betameth/calcipo Top/Scalp 
Susp 60gm ●tacrolimus 0.1%, 0.03% oint; 

0.5mg, 1mg, 5mg cap ●tamoxifen
W 

10, 20mg 
tab ●tamsulosin 0.4mg cap ●tazarotene 
(Tazorac) cream 0.05%, 30g ●telmisartan 
(Micardis) 20, 40, 80mg tab ●telmisartan/ 
HCTZ (Micardis HCT) 40/12.5, 80/12.5, 

80/25mg tab ●temazepam 15,30mg cap
#C

 

●terazosin 1, 2, 5mg cap ●terbinafine 250mg 

tab; 1% cream ●terbutaline 5mg tab 

●terconazole 0.4% vag cream ●testosterone 

cypionate*
,#C 

200mg/ml 1ml single-use vial 

●testosterone*
PA,#C 

2% gel (Fortesta pump) 

●test strips, glucose  (Freestyle Lite) 50’s; 
(Precision Xtra) 100's ●test strips, ketones 
(Ketostix) 100’s ●tetracaine 0.5% ophth 

soln*
O 

●tetracycline 250, 500mg cap 

●theophylline 200, 300mg SR tab 

●theophylline 80mg/15ml ●timolol 0.5% 

ophth soln, 0.5% gel soln ●tindazole 

(Tindamax) 500mg tab*
W 

●tiotropium 

(Spiriva) 18mcg inhaler ●tizanidine 2, 4mg 

tabs (generic only) ●  ( T O B I
* w

)  

( t o b r a m y c i n )  n e b .  

● T o b r a m y c i n  

3 0 0 m g / 5 m L ( T O B I
* w

)  n e b .  

●Tobradex ophth susp, oint* ●tolterodine 2, 

4mg LA cap 

●topiramate 25, 50, 100, 200mg tab 

●torsemide 5, 10, 20mg tab ●tramadol 50mg 

tab ●trazodone 50, 100, 150, 300mg tab 

●tretinoin* 0.025, 0.05% crm, 0.1% micro 

gel ●Treximet
# 

85/500mg tabs●Triphasil 
28’s (or eqv) ●triamcinolone 0.1% crm, oint, 

orabase ●triazolam 0.25mg tab
#C

 

●trifluridine 1% ophth soln (Viroptic) 

●trihexyphenidyl 2mg tab 

●trimethobenzamide 300mg cap 

●trimethoprim (Primsol) 100mg tab 

●Trilyte 4L oral soln (Nulytely eqv) 

●trospium XR (Sanctura XR) 60mg cap 

●Truvada (tenofovir/emtricitabine) tab 

●Tudorza 
W   (

Aclindinium Pressair inhaler 

U -- ●Umeclindinium (Incruse, Ellipta) 

inhalerW ●Umeclindinium/Vilanterol 

(Anoro, Ellipta) inhaler, ●ursodiol 300mg 

cap ●urea cream 20% 120gm tube, 40% 

85gm tube 

V - valacyclovir 500mg, 1000mg tab 

●valproic acid 250mg/5ml oral soln 

●valsartan (see Diovan; Diovan HCT) 
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●vancomycin 125mg cap* ●Vayarin 

capsules ●Veltin (clindamycin/tretinoin) 

1.2%/0.025%, 30g ●venlafaxine (Effexor) 

XR 37.5, 75, 150mg SR cap, 225mg ER tab 

●verapamil 80, 120mg IR tab; 120, 180, 

240mg SR ●vitamin C 500mg tab*
NR 

(post- op/post-MI only) ●vitamin D 50,000 
units capsule* (weekly or monthly dosing 
only) 

●vitamin D 400 units/ml 50ml (D-Vi-Sol) 

●vitamin E* 400 units cap*(GI MD only) 

●vitamin K (Mephyton) 5mg tab 

●voltaren 0.1% ophth soln ●VSL#3 

packets 60s* (Lact/S.Ther/BIF 450B 

Cell) (GI only) 

 W - warfarin 2, 2.5, 5mg tab 

X● Xarelto (Rivaroxaban) tablet, 10, 15, 

20mg tablets, & starter pack 

Y - Yasmin tab 28’s ●Yaz 28’s 

Z - Zestoretic 10/12.5, 20/12.5, 20/25mg tab 

●zinc oxide 20% oint 1oz ●ziprasidone 

(Geodon) 20, 40, 60, 80mg cap ●zolpidem
#C 

5, 10mg IR tab (Ambien) ●zolpidem*
PA,#C 

6.25mg ER tab (Ambien CR) 

 
 

 

* Indicates a drug with prescribing restrictions – please call 907-7427 or visit website before attempting to fill at a Fort Bragg pharmacy 

*PA Indicates a drug with prior authorization requirements – see Prior Authorization forms at http://pec.ha.osd.mil/formulary_search.php 

*O Indicates a drug that must be prescribed by an Ophthalmologist or Optometrist to fill at a Fort Bragg pharmacy 
NR Indicates a drug that is not permitted to have refills at any of the Fort Bragg pharmacies 
W Indicates a drug that is only stocked at the Main Pharmacy at Womack Army Medical Center on Fort Bragg 
# Indicates a drug with quantity restrictions – please call 907-7427 or visit website before attempting to fill at a Fort Bragg pharmacy 
#C Indicates a controlled substance with a 30-day quantity limit per fill (up to five refills are now permitted for C-III to C-V drugs) 

A crossed-out item (Example: tetracycline)indicates a formulary item that is currently unavailable from any manufacturer 

http://pec.ha.osd.mil/formulary_search.php

